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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, ANT+,
NFC and WPT

MODEL NUMBER: SM-N976B

SERIAL NUMBER: R3CM506PPMB (CONDUCTED)

cea741c773197e35, R3CM506Q9KN (RADIATED);

DATE TESTED: MAY 30, 2019 — JUN 17, 2019;

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
:}79&'&;/1‘"—
SungGil Park Junwhan Lee
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

KDB 558074 D01 15.247 Meas Guidance v05r02.
ANSI C63.10-2013.

PwbhE

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the
test results sections.

218 Maeyeong-ro
<] Chamber 1
X] Chamber 2
X] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at http://www.iasonline.orq/PDF/TL/TL-637.pdf.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m
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4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.32 dB
Radiated Disturbance, 30 MHz to 1 GHz 3.86 dB
Radiated Disturbance, 1 GHz to 18 GHz 5.97 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.57 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, ANT+, NFC and
WPT. This test report addresses the DTS (BLE) operational mode.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum total conducted output power as follows:

Frequency Power Output Output Power
Range Mode Mode Power
[MHZz] [dBm] [mW]
1Mbps Peak 7.130 5.16
2402 - 2480 Average 6.324 4.29
2Mbps Peak 8.244 6.67
Average 7.094 512

5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes an internal antenna, with a maximum gain of -6.11 dBi.
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5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the
EUT set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z it was
determined that Y orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in Y orientation.

Note : All radiated and power line conducted tests were performed attached with travel adapter
for the worst case condition mode.

Power verification

The Output Power of all data rate(125kHz, 500kHz, 1Mbps, 2Mbps) are investigated, the
1Mbps(37 pkt) and 2Mbps(37 pkt) power is the worst case for symbol rate. All tests were
performed in these two modes.

Symbol Mode Frequency Conducted Symbol Mode Frequency Conducted
Rate Rate
Burst Avg Burst Avg
[Ms/s] [MHz] (dBm) [Ms/s] [MHz] (dBm)
2402 5.701 2402 6.607
1Mbps 2Mbps
(37 pki) 2440 6.324 (37 pki) 2440 7.094
1 2480 5.939 5 2480 6.819
2402 5532 2402 6.569
1Mbps 2Mbps
(255 pki) 2440 6.056 (255 pk) 2440 7025
2480 5.900 2480 6.764
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA800 R37M4PWAFW1SE3 N/A
Data Cable SAMSUNG EP-DG977 N/A N/A
/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A

TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable BLE mode.

This EUT is able to equipped with S-pen on the inside. Spot check were performed both

inserted and removed condition. Because there is no deviation between the two data, all tests
were performed under equipped with the S-pen.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)
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FCC ID: ASLSMN976B

DATE: JUN 28, 2019

6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:
Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 750 08-04-20
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 08-04-20
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 845 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00167211 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00161451 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168724 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168717 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00205959 08-04-20
Antenna, Horn, 40 GHz ETS 3116C 00166155 08-14-20
Antenna, Horn, 40 GHz ETS 3116C 00168645 08-09-19
Antenna, Horn, 40 GHz ETS 3116C-PA 00168841 08-07-19
Preamplifier, 1000 MHz Sonoma 310N 341282 08-07-19
Preamplifier, 1000 MHz Sonoma 310N 351741 08-06-19
Preamplifier, 1000 MHz Sonoma 310N 370599 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 08-07-19
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54170614 08-06-19
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54490312 08-06-19
Average Power Sensor Agilent/HP U2000 MY54270007 08-07-19
Attenuator PASTERNACK PE7087-10 A001 08-08-19
Attenuator PASTERNACK PE7087-10 A008 08-08-19
Attenuator PASTERNACK PE7087-10 2 08-07-19
EMI Test Receive, 40 GHz R&S ESU40 100439 08-06-19
EMI Test Receive, 40 GHz R&S ESU40 100457 08-06-19
EMI Test Receive, 44 GHz R&S ESW44 101590 08-06-19
EMI Test Receive, 3 GHz R&S ESR3 101832 08-06-19
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 08-07-19
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 08-07-19
Low Pass Filter 5GHz Micro-Tronics LPS17541 020 08-06-19
High Pass Filter 3GHz Micro-Tronics HPM17543 010 08-07-19
High Pass Filter 3GHz Micro-Tronics HPM17543 015 08-07-19
High Pass Filter 3GHz Micro-Tronics HPM17543 020 08-06-19
High Pass Filter 6GHz Micro-Tronics HPS17542 009 08-07-19
High Pass Filter 6GHz Micro-Tronics HPS17542 016 08-07-19
High Pass Filter 6GHz Micro-Tronics HPS17542 021 08-06-19
Antenna, Loop, 9kHz-30MHz R&S HFH2-Z2 100418 10-26-19
LISN R&S ENV-216 101837 08-09-19
UL Software

Description Manufacturer Model Version

Radiated software UL UL EMC Ver 9.5

AC Line Conducted software UL UL EMC Ver 9.5
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7. REFERENCE MEASUREMENT RESULTS

7.1. ON TIME AND DUTY CYCLE RESULTS
LIMITS
None: for reporting purposes only.
ON Time Period |Duty Cycle| Duty Duty Cycle YT
Mode B X Cycle |Correction Factor|Minimum VBW
[msec] [msec] [linear] [%] [dB] [kHz]
2400MHz Bands
BLE 1M 0.378 0.625 0.604 60.4% 2.19 2.649
BLE 2M 0.193 0.625 0.309 30.9% 5.10 5.173
1Mbps
l%glr"c:\'. Ref 30.00 dBm
’ & ¢

Center 2.440000000 GHz

Span 0 Hz
Sweep 1.800 ms (20001 pts)

2Bonanslosll

8

Res BW 8 MHz #VBW 50 MHz
1 N 6244 s 5.18 dBm
2 A1 t (4) 377 6us (A) -049dB
s A1 t (a) 625.0us (A) 0.11dB
4
5
6
7
8
9
10
1"
2Mbps
e ——=
#Avg Type: RMS T 56
PNO: Fast -+  Trig: RF Burst
IFGain:Low Atten: 40 dB
10 dBidiv Ref 30.00 dBm
Log
o ¢
Center 2.440000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 1.500 ms (20001 pts)
6.71 dBm

0.06dB

1933 us (A)
0.11dB

625.0 us (4)
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7.2 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

The transmitter output is connected to the spectrum analyzer. The RBW is set to 1% to 3% of
the 99 % bandwidth and to 1% of the span. The VBW is set to >= 3 times the RBW.
The spectrum analyzer internal 99% bandwidth function is utilized.

RESULTS
- IMbps
o, .
Channel Frequency 99% Bandwidth
[MHZz] [MHZ]
Low 2402 1.050
Mid 2440 1.051
High 2480 1051
Worst 1051
- 2Mbps
o, .
Channel Frequency 99% Bandwidth
[MHz] [MHz]
Low 2402 2.056
Mid 2440 2.057
High 2480 5059
Worst 2059
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99% BANDWIDTH PLOTS

- 1IMbps

[ sewse:w LIGN AL

Center Freq: 2.402000000 GHz

s Trig: FreeRun

#Atten: 30 dB

[E=mET
06:52:31 P un 07, 2019
Radio Std: None

Radio Device: BTS

#VBW 300 kHz

Span 3 MHz,
#Sweep 100 ms

Total Power 2.97 dBm

OBW Power 99.00 %

xdB -6.00 dB
STATUS

SENSE:IN LIGN AL

-

Center Freq: 2.440000000 GHz
Trig: Free Run
#Atten: 30 dB

=8 TR
06:52:50 PM Jun 07, 2019
Radio Std: None

Radio Device: BTS

#VBW 300 kHz

Span 3 MHz
#Sweep 100 ms

-

Total Power 4.09 dBm

OBW Power 99.00 %

xdB -6.00 dB
STATUS

SENSE-IN ALIGN AUTC
Center Freq: 2.480000000 GHz
Trig: Free Run
#Atten: 30 dB

E=u
06:53:08 PMun 07, 2018
Radio Std: None

Radio Device: BTS

#VBW 300 kHz

Span 3 MHz
#Sweep 100 ms

—
Keysight Spectrum Analyzer - Occupied BW
RL RF 500 DC [
#AFGain:Low
10 dBidiv Ref 20.00 dBm
Log
Low CH
LR
Center 2.402 GHz
es BW 30 kHz
Occupied Bandwidth
1.0496 MHz
Transmit Freq Error 6.390 kHz
x dB Bandwidth 634.3 kHz
Keysight Spectrum Analyzer - Occupied BW
RL RF 500 DC CORRE
#AFGain:Low
10 dBidiv Ref 20.00 dBm
Log
|
Middle CH
Center 2.44 GHz
es BW 30 kHz
Occupied Bandwidth
1.0507 MHz
Transmit Freq Error -2.067 kHz
x dB Bandwidth 615.4 kHz
Keysight Spectrum Analyzer - Decupied BW
RL R | 500 DC | CORRE
#AFGain:Low
10 dB/div Ref 20.00 dBm
Log
High CH |
|
Center 2.48 GHz
es BW 30 kHz
Occupied Bandwidth
1.0506 MHz
Transmit Freq Error -9.030 kHz
x dB Bandwidth 615.4 kHz
wsa

Total Power 3.74 dBm

OBW Power 99.00 %

xdB -6.00 dB
STATUS
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- 2Mbps

Keysight Spectrum Analyzer - mpmm [E=SETE
RL [ [500 DC CORRE [ sense:NT] ALIGN AL 06:48:46 PMJun 07, 2018
Center Freq: 2.402000000 GHz Radio Std: None
s Trig: FreeRun
#F Gain-Low #Atten: 30 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Low CH
Center 2.402 GHz Span 5 MHz
es BW 30 kHz #VBW 300 kHz #Sweep 100 ms,
Occupied Bandwidth Total Power 1.38 dBm
2.0558 MHz
Transmit Freq Error 22.096 kHz OBW Power 99.00 %
x dB Bandwidth 1.247 MHz xdB -6.00 dB
so STATUS
Keysight Spectrum Analyzer - Decupied BW e
RL R | 500 DC | CORRE SENSE:INT] [ aLGn autc 06:50:17 PMun 07, 2018
Center Freq: 2.440000000 GHz Radio Std: None
—w- Trig: Free Run
#FGain:Low #Atten: 30 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log
Middle CH
I u
Center 2.44 GHz Span 5 MHz
es BW 30 kHz #VBW 300 kHz #Sweep 100 ms,
Occupied Bandwidth Total Power 2.37 dBm
2.0567 MHz
Transmit Freq Error 2.374 kHz OBW Power 99.00 %
x dB Bandwidth 1.247 MHz xdB -6.00 dB
so STATUS
Keysight Spectrum Analyzer - Decupied BW e
RL R | 500 DC | CORRE [ sensean] [ aLiGn autc 06:50:38 PMun 07, 2018
Center Freq: 2.480000000 GHz Radio Std: None
—w- Trig: Free Run
#FGain:Low #Atten: 30 dB Radio Device: BTS
10 dB/div Ref 20.00 dBm
Log
High CH
Center 2.48 GHz Span 5 MHz
es BW 30 kHz #VBW 300 kHz #Sweep 100 ms,
Occupied Bandwidth Total Power 1.93 dBm
2.0585 MHz
Transmit Freq Error 1.507 kHz OBW Power 99.00 %
x dB Bandwidth 1.247 MHz xdB -6.00 dB
wsa STATUS
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8. MEASUREMENT METHODS
6 dB BW : KDB 558074 D01 v05r02, Section 8.2.

OUTPUT POWER : KDB 558074 D01 v05r02, Section 8.3.1.1

POWER SPECTRAL DENSITY : KDB 558074 D01 v05r02, Section 8.4.

Out-of-band Emissions (Conducted) : KDB 558074 D01 v05r02, Section 8.5.

Out-of-band Emissions in Non-restricted Bands: KDB 558074 D01 v05r02, Section 8.5.

Out-of-band Emissions in Restricted Bands : KDB 558074 D01 v05r02, Section 8.6.

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2
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DATE: JUN 28, 2019

9. SUMMARY TABLE

FCC Part Test Description Test Limit Test Test Result
Section Condition
1(2)%3)7 Occupied Band width (6dB) >500KHz Pass
2.1051, Bar?d Edge / Conducted Spurious -20dBe Pass
15.247 (d) |Emission
15247 Conducted
' TX conducted output power <30dBm Pass
(b)(3)
15.247 (e) |PSD <8dBm Pass
AC Power Line conducted . Power Line
15.207 (a) emissions Section 10 conducted Pass
15.205, . . . .
15.209 Radiated Spurious Emission < 54dBuV/m(Av) Radiated Pass
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REPORT NO: 4789009800-E4V4
FCC ID: ASLSMN976B

DATE: JUN 28, 2019

10. ANTENNA PORT TEST RESULTS

10.1.

LIMITS

6 dB BANDWIDTH

FCC §15.247 (a) (2)

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to section 11.8 in ANSI C63.10(2013): The transmitter output is connected to a
spectrum analyzer with the RBW set tol00KHz, the VBW >= 3 x RBW, peak detector and max

hold.
RESULTS
- 1Mbps
Channel Frequency 6 dB Bandwidth Minimum Limit
[MHZz] [kHZz] [kHZz]
Low 2402 689.45 500.0
Mid 2440 686.31 500.0
High 2480 679.72 500.0
Worst 679.72 500.0
- 2Mbps
Channel Frequency 6 dB Bandwidth Minimum Limit
[MHZ] [MHZ] [kHZ]
Low 2402 1.261 500.0
Mid 2440 1.276 500.0
High 2480 1.278 500.0
Worst 1.261 500.0
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FCC ID: ASLSMN976B

6 dB BANDWIDTH PLOTS

Keysight Spectrum Anakyzer - Swept SA o ||
RL 5 509 0C LIGN AUTO 06:26:58 PMJun 07, 2019
#Avg Type: RMS b 03
WO Wide -»- Trig: Free Run Avg|Hold: 1001100
1FGain:Low Atten: 30 dB
10 dBidiv  Ref 20,00 dBm
Log
— -
Low CH
Center 2.4020000 GHz Span 1.500 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts)
vss sTaTUS
E Keysight Spectrum Anakyzer - Swept SA
o . [ S D LIGN AUT
#Avg Type: RMS
NG Wide — Trig: Free Run Avg|Hold: 1001100
IFGain:Low Atten: 30 dB
10 dBidiv - Ref 20.00 dBm
g
— -
Middle CH
Center 2.4400000 GHz Span 1.500 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts)
[sTarus
E Keysight Spectrum Anakyzer - Swept SA
o . [ S D LIGN AUT
#Avg Type: RMS
NG Wide — Trig: Free Run Avg|Hold: 1001100
IFGain:Low Atten: 30 dB
10 dBidiv - Ref 20.00 dBm
g
— -
High CH
Center 2.4800000 GHz Span 1.500 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts)
vss sTaTus
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REPORT NO: 4789009800-E4V4
FCC ID: ASLSMN976B

Keysight Spectrum Anakyzer - Swept SA ==
RL 5 500 0C ALIGN AUTO 06:45:51 PMJun 07, 2019
#Avg Type: RMS TRACE 56
WO Wide -»- Trig: Free Run Avg|Hold: 1001100
1FGain:Low Atten: 30 dB
ICDS[‘ Bidiv  Ref 20,00 dBm
AL ]
W
0y O
Low CH
Center 2.402000 GHz Span 5.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
hss sTaTUS
Keysight Spectrum Anafyzer - Swept SA
RL 5 509 OC | CORREC SENSEINT ALIGN AUTO
| #Avg Type: RMS
WO Wide -»- Trig: Free Run Avg|Hold: 1001100
IFGain:Low Atten: 30 dB
10 dBidiv - Ref 20.00 dBm
o
4]
W
§ )
Middle CH
Center 2.440000 GHz Span 5.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
s [sTarus
E Keysight Spectrum Anakyzer - Swept SA
RL [ S oC SENSE I LIGN AUT
| #Avg Type: RMS
NG Wide — Trig: Free Run Avg|Hold: 1001100
IFGain:Low Atten: 30 dB
10 dBidiv - Ref 20.00 dBm
Log
G
{ ¢
High CH
Center 2.480000 GHz Span 5.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
56 -
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10.2.

LIMITS

OUTPUT POWER

FCC §15.247 (b)

The maximum antenna gain is less than or equal to 6 dBi, therefore the limit is 30 dBm.

TEST PROCEDURE

Peak power is measured using ANSI C63.10(2013) under section 11.9.1.1 utilizing spectrum

analyzer.
RESULTS
- 1Mbps
Channel Frequency Peak Power Reading Limit Margin
[MHz] [dBm] [dBm] [dB]
Low 2402 6.612 30.000 -23.388
Mid 2440 7.130 30.000 -22.870
High 2480 6.571 30.000 -23.429
Worst 7.130 30.000 -22.870
- 2Mbps
Channel Frequency Peak Power Reading Limit Margin
[MHz] [dBm] [dBm] [dB]
Low 2402 7.770 30.000 -22.230
Mid 2440 8.244 30.000 -21.756
High 2480 7.859 30.000 -22.141
Worst 8.244 30.000 -21.756
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OUTPUT POWER PLOTS
- 1Mbps

[E=RE=E"X

BN Keysight Spectrum Analyzer - Swept SA
RL | RF [50Q DC | CORREC |

[ SENSE:NT] [

ALIGN AUTO | 09:07:40 PM Jun 04, 2019

PNO:
IFGain:Low

Fast -»- Trig:FreeRun
#Atten: 30 dB

#Avg Type: RMS
Avg[Hold: 1001100

10 dBidiv Ref 20,00 dBm
Log

Mkr1 2.402 179 5 GHz
6.612 dBm

<>

Low CH

Center 2.402000 GHz
#Res BW 3.0 MHz

#VBW 50 MHz

Span 10.00 MHz
Sweep 1.333 ms (20001 pts

STATUS

rum Analyzer

RE [50Q DC | CORREC

[ [ SENSE:NT] [

ALIGN AUTO |

Trig: Free Run

PNO: Fast
#Atten: 30 dB

#Avg Type: RMS
AvglHold: 1001100

7.130 dBm

#Res BW 3.0 MHz

[ ]
IFGain:Low

1%33"‘“’ Ref 20.00 dBm

100

0.00

-10.0

Middle CH 7

-30.0

-40.0

-50.0

-60.0

-70.0

Center 2.440000 GHz

#VBW 50 MHz

Span 10.00 MHz
Sweep 1.333 ms (20001 pts;

STATUS

E T e
RL | ® [s00 bC | Comeec | [ sensean] ALIGN AUTO ]
[ ] #Avg Type: RMS
PNO-Fast —+—  Trig: Free Run AvglHold: 1001100
IFGain:Low #Atten: 30 dB
Mkr1 2.480 118 5 GHz
{0deidiy__Ref 20.00 dBm 6.571 dBm
og
A
100 '
0.00
-10.0
. 200 f—— 1
High CH
-30.0
-40.0
50.0
60.0
-70.0
Center 2.480000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts’

msc

sTATUS
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- 2Mbps

[N

E Ko Specturm Araeer SWeptoR
RL

[500 DC | CORREC |

[ SENSE:INT] [

ALIGN AUTO

| RF
-

PNO: Fast —+— Trig: FreeRun
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
AvglHold: 1001100

10 dBidiv  Ref 20.00 dBm
Log

MKr1 2.402 262 5 GHz
7.770 dBm

<>

Low CH

Center 2.402000 GHz
#Res BW 3.0 MHz

#VBW 50 MHz

Span 10.00 MHz
Sweep 1.333 ms (20001 pts’

msc

sTATUS

BN Keysight Spectrum Analyzer - Swept SA
RL | RF

[50Q DC | CORREC |

[ SENSE:NT] [

ALIGN AUTO |

PNO:Fast —»— Trig: FreeRun

#Avg Type: RMS
AvglHold: 1001100

IFGain:Low #Atten: 30 dB
Mkr1 2.440 140 5 GHz
19 gBiciv_Ref 20.00 dBm 8.244 dBm
100 é
0.00
-10.0
. -20.0 b =
Middle CH
0.0
-40.0
50.0
60.0
-70.0
Center 2.440000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts;
usc sTATUS
E e EEE
RL [ RE [50Q DC | CORREC | [ SENSE:NT] ALIGN AUTO 09:12:07 PM Jun 04, 2019
[ ] #Avg Type: RMS
PN Fast s~ Trig: Free Run AvglHold: 1001100
IFGain:Low #Atten: 30 dB
Mkr1 2.480 204 5 GHZ
19 gBidiv_Ref 20.00 dBm 7.859 dBm
100 é I
0.00
0.0
. 200 -
High CH
-30.0
-40.0
50.0
0.0
-70.0
Center 2.480000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts’

se

STATUS
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10.3.

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

The transmitter output is connected to a power meter.

RESULTS

AVERAGE POWER

The cable assembly insertion loss was entered as an offset in the power meter to allow for
direct reading of power. The duty factor already has been added.

- 1Mbps
Channel Frequency AV power AV power
[MHZ] [dBm] [mW]
Low 2402 5.701 3.717
Middle 2440 6.324 4.290
High 2480 5.939 3.926
- 2Mbps
Channel Frequency AV power AV power
[MHZ] [dBm] [mW]
Low 2402 6.607 4.578
Middle 2440 7.094 5.121
High 2480 6.819 4.808
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10.4. PSD

LIMITS

FCC 8§815.247

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

TEST PROCEDURE

Power Spectral Density was performed utilizing the ANSI C63.10 section 11.10.2 (Method

PKPSD).
RESULTS
- 1Mbps
Frequency PSD Limit Margin
Channel
[MHz] [dBm/3kHz] | [dBm/3kHZz] [dB]
Low 2402 -10.34 8.00 -18.34
Mid 2440 -9.35 8.00 -17.35
High 2480 -9.60 8.00 -17.60
- 2Mbps
Channel Frequency PSD Limit Margin
[MHz] [dBm/3kHZz] | [dBm/3kHZz] [dB]
Low 2402 -11.57 8.00 -19.57
Mid 2440 -10.61 8.00 -18.61
High 2480 -11.07 8.00 -19.07
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POWER SPECTRAL DENSITY PLOTS
- 1IMbps

Keyaight Spectram Analyzss - Swept A = ] = & e
RL W S0 DC | CORRE LIGN ALTO
#Avg Type: RMS
BNG-Wide ~»- Trig: FreeRun AvglHold: 1001100
IFGain:Low #Arten: 20 dB.
Mkr
9 dB/d Ref 10.00 dBm
|
|
Low CH
Center 2.4020000 GHz Span 1.574 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 50.67 ms (20001 pts)
s sTATUS|

Keysight Spectrum Analyzer - SmeptSA
RL R 502 0C

| - V.A-vg- Type: RMS
BNG-Wide ~»- Trig: FreeRun AvglHold: 1001100
IFGain:Low #Anen: 20 dB

Mkr1 2.439 9

9 dB/d Ref 10.00 dBm

(
Middle CH
Center 2.4400000 GHz Span 1.576 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 50.67 ms (20001 pts)
= sTATUS
- SaeptSa
kL R 500 DC 8L1GH AITO
#Avg Type: RMS.
BNO Wido - Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 20 dB.
Mkr
10desdiv - Ref 10.00 dBm
Log
High CH

Center 2.4800000 GHz Span 1.576 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 50.67 ms (20001 pts)
= sTATUS
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- 2Mbps

Keysight Spectrum Anabyzer - Swept S8
RL RF 0C CORRE! SENSE:INT ALIGN AUTO I
#Avg Type: RMS
BNO. Wido -»- Trig: Free Run Avg|Held: 1001100
1FGain:Low #Atten: 20 dB.

Mkr1 2
10 dejdiv - Ref 10.00 dBm
Log

|
Center 2.402000 GHz Span 3.084 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 98.67 ms (20001 pts)
s sTaTUS

SweptSA. o | e
RL RF 0C CORRE! SENSE:INT ALIGN AUTO I 07:04:32PM. 07, 2019
#Avg Type: RMS TRAL:

BNO. Wido -»- Trig: Free Run Avg|Held: 1001100

1FGain:Low #Atten: 20 dB.

MKkr1 2.439 94 >
10deidy  Ref 10.00 dBm -10.670 dBm
Log

i ' (
Middle CH '
Center 2.440000 GHz Span 3.085 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 98.67 ms (20001 pts)
s sTATUS|
Keysight Spectrum Anabyzer - Sevept S&
L [ o 0C | CORREC | SENSE:INT] LIGH AUTO |
] #Avg Type: RMS
BNG-Wide ~»- Trig: FreeRun AvglHold: 1001100
IFGain:Low #Anen: 20 dB
Mkr1 2.479 93
0ceidy Ref 10.00 dBm !
Log
High CH
Center 2.480000 GHz Span 3.088 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 98.67 ms (20001 pts)
s sTaTUS
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10.5. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in 815.209(a) is not required.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with RBW = 100 kHz, VBW = 300
kHz, peak detector, and max hold. Measurements utilizing these settings are made of the in-
band reference level, bandedge (where measurements to the general radiated limits will not be
made) and out-of-band emissions.
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RESULTS

BANDEDGE & SPURIOUS EMISSIONS, LOW CHANNEL (1Mbps)

B Keysight Spectrum Analyzer - Swept SA @@@- [ ]
RL | RF |soe opc [ comrrec | [ SENSE:INT] [ ALIGN AUTO | 07:11:07 PMJun 07, 2019
r #Avg Type: RMS TRACE 3456
PNO: Wide —»—  Trig: FreeRun Avg|Hold: 100100 TYPEIMAAAA
IFGain:Low Atten: 30 dB DeT|P
Mkr1 2.395 127 0 GHz
10,gBidiv__Ref 20.00 dBm -48.959 dBm
100
0.00
100
-14.15 dBm|
Low CH 00
BandEdge .
-40.0
500 ’
0.0
700
Center 2.400000 GHz Span 10.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts)
ISTATUS
——
[ KEyslgl\lszdmmAnalyzﬂ Swept SA ==
RF |soe bpc [ comrrec | | SENSE:INT] [ ALIGN AUTO | 07:32:35 PMJun 07,2019
‘ #Avg Type: RMS TRACE 3456
PNO: Fast -—#— Trig: FreeRun Avg|Hold: 100/100 TYPE| MRt
IFGain:Low Atten: 30 dB DeT|P
Mkr2 26.258 5 GHz
10,95/ _Ref 20.00 dBm -40.511 dBm
100
0.00
-10.0 EERETED |
200
300
-40.0 Q’
Low CH ™ et S B
. 600
Spurious e
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
__ UNCTION W
24017 GHz 4.010 dBm
N 1' 26.258 5 GHz -40.511 dBm
3
4
5 E
6
7
8
9
10 |
11 -
< i, |
IMSG ISTATUS
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BANDEDGE & SPURIOUS EMISSIONS, MID CHANNEL (1Mbps)

BE Keysight Spectrum Analyzer - Swept SA \i/liﬂﬂz
RL | RF |soe opc [ comrrec | [ SENSE:INT] [ ALIGN AUTO 07:08:33 PMJun 07,2019
r #Avg Type: RMS TRACE 56
PNO: Wide —w—  Trig: FreeRun Avg|Hold: 100/100 TYPE| M AN
IFGain:Low Atten: 30 dB peT|P
Mkr1 2.439 989 00 GHz
19gBidiv_Ref 20.00 dBm 5.853 dBm
100
0.00
-100
-14.15 dBm|
Middle CH 200
BandEdge .
-40.0
500 b
0.0
700
Center 2.440000 GHz Span 5.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
IMSG ISTATUS
e
BE Keysight Spectrum Analyzer - Swept SA ==
RL | RF |soe bpc [ comrrec | | SENSE:INT] [ ALIGN AUTO | 07:34:58 PMJun 07, 2019
r ‘ #Avg Type: RMS TRACE[1 23456
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100 TYRE| MR
IFGain:Low Atten: 30 dB peT|P
Mkr2 25.418 0 GHz
10 g8 Ref 20.00 dBm -39.816 dBm
100
0.00
-10.0 EERETED |
200
-30.0 ' —
-40.0
Middle CH B ™t i ]
. 0.0
Spurious e
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
UNCTION Wil
1 N f 2.440 1 GHz 5.906 dBm
N f 25418 0 GHz -39.816 dBm
3
4
5 £
6
7
8
9
10 N
11 -
< i, |
IMSG ISTATUS
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BANDEDGE & SPURIOUS EMISSIONS, HIGH CHANNEL (1Mbps)
B Keysight Spectrum Analyzer - Swept SA @@@- [ ]
RL RF |soe opc [ comrrec | [ SENSE:INT] [ ALIGN AUTO | 07:12:28 PMJun 07,2019
r #Avg Type: RMS TRACE 56
PNO: Wide —w—  Trig: FreeRun Avg|Hold: 100/100 TYPE| M AN
IFGain:Low Atten: 30 dB peT|P
Mkr1 2.484 746 0 GHz
19gBidiv_Ref 20.00 dBm -48.811 dBm
100
0.00
-100
-14.15 dBm|
High CH
BandEdge .
-400 |
500 P .
0.0
700
Center 2.483500 GHz Span 10.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts)
ISTATUS
e
E KEyslgl\lszdmmAnalyzﬂ Swept SA ==
RF |soe bpc [ comrrec | | SENSE:INT] [ ALIGN AUTO | 07:39:04 PMJun 07,2019
‘ #Avg Type: RMS TRACE” 3456
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100 TYRE| MR
IFGain:Low Atten: 30 dB peT|P
Mkr2 26.202 9 GHz
10 g8y Ref 20.00 dBm -39.564 dBm
100
0.00
-10.0 ECA YD |
200
-30.0
-40.0 ’
High CH B ™ s T
. 0.0
Spurious e
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
__ UNCTION W
24798 GHz 5.437 dBm
N 1' 26.202 9 GHz -39.564 dBm
3
4
5 £
6
7
8
9
10 N
11 -
< i, |
IMSG ISTATUS
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REPORT NO: 4789009800-E4V4
FCC ID: ASLSMN976B

DATE: JUN 28, 2019

BANDEDGE & SPURIOUS EMISSIONS, LOW CHANNEL (2Mbps)

B Keysight Spectrum Analyzer - Swept SA @@@- [ ]
RL | RF |soe opc [ comrrec | [ SENSE:INT] [ ALIGN AUTO 07:16:21 PMJun 07, 2019
r #Avg Type: RMS TRACE 56
PNO: Wide —w—  Trig: FreeRun Avg|Hold: 100/100 TYPE| M AN
IFGain:Low Atten: 30 dB peT|P
Mkr1 2.399 989 0 GHz
19gBidiv_Ref 20.00 dBm -36.186 dBm
100
0.00
-100
-13.73 dBm|
Low CH 00
BandEdge . '
-40.0
500 A
0.0
700
Center 2.400000 GHz Span 10.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts)
ISTATUS
e
[ KEyslgl\lszdmmAnalyzﬂ Swept SA ==
RF |soe bpc [ comrrec | | SENSE:INT] [ ALIGN AUTO | 07:29:32 FMJun 07,2019
‘ #Avg Type: RMS TRACE 3456
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100 TYRE| MR
IFGain:Low Atten: 30 dB peT|P
Mkr2 26.200 9 GHz
10 g8y Ref 20.00 dBm -39.604 dBm
100
0.00
-10.0 LEEL=UL |
200
-30.0
-40.0 ’
Low CH OO S o
. 0.0
Spurious e
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
__ UNCTION W
24017 GHz 2297 dBm
N 1' 26.200 9 GHz -39.604 dBm
3
4
5 £
6
7
8
9
10 N
11 -
< i, |
IMSG ISTATUS
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REPORT NO: 4789009800-E4V4
FCC ID: ASLSMN976B

DATE: JUN 28, 2019

BANDEDGE & SPURIOUS EMISSIONS, MID CHANNEL (2Mbps)

BE Keysight Spectrum Analyzer - Swept SA \i/liﬂﬂz
RL RF |soe opc [ comrrec | [ SENSE:INT] [ ALIGN AUTO 07:13:52 PMJun 07, 2019
#Avg Type: RMS TRAGE 56
PNO: Wide —w—  Trig: FreeRun Avg|Hold: 100/100 TYPE| M AN
IFGain:Low Atten: 30 dB peT|P
Mkr1 2.439 981 25 GHz
19gBidiv_Ref 20.00 dBm 6.268 dBm
100 l
0.00
-100
-13.73 dBm|
Middle CH 200
BandEdge .
-40.0
500
0.0
700
Center 2.440000 GHz Span 5.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
IMSG ISTATUS
e
BE Keysight Spectrum Analyzer - Swept SA ==
RL | RF |soe bpc [ comrrec | | SENSE:INT] ALIGN AUTO 07:27:15 PMJun 07, 2019
r ‘ #Avg Type: RMS TRACE[1 23456
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100 TYRE| MR
IFGain:Low Atten: 30 dB peT|P
Mkr2 26.190 3 GHz
10 g8y Ref 20.00 dBm -40.393 dBm
100
0.00
-10.0 LEEL=UL |
200
-30.0
-40.0 .
Middle CH N st e
. 0.0
Spurious e
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
UNCTION Wil
1 N f 2.440 1 GHz 5.486 dBm
N f 26.190 3 GHz -40.393 dBm
3
4
5 £
6
7
8
9
10 N
11 -
< i, |
IMSG ISTATUS
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REPORT NO: 4789009800-E4V4
FCC ID: ASLSMN976B

DATE: JUN 28, 2019

BANDEDGE & SPURIOUS EMISSIONS, HIGH CHANNEL (2Mbps)

B Keysight Spectrum Analyzer - Swept SA @@@-
RL RF |soe opc [ comrrec | [ SENSE:INT] [ ALIGN AUTO 07:18:06 PMJun 07, 2019
#Avg Type: RMS TRAGE 56
PNO: Wide —w—  Trig: FreeRun Avg|Hold: 100/100 TYPE| M AN
IFGain:Low Atten: 30 dB peT|P
Mkr1 2.484 789 0 GHz
19gBidiv_Ref 20.00 dBm -49.951 dBm
100
0.00
-100
-13.73 dBm|
High CH 00
BandEdge .
-40.0
500 0
0.0
700
Center 2.483500 GHz Span 10.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts)
IMSG ISTATUS
e
BE Keysight Spectrum Analyzer - Swept SA ==
RL | RF |soe bpc [ comrrec | | SENSE:INT] [ ALIGN AUTO | 07:24:11 PMJun 07,2019
r #Avg Type: RMS TRACE 3456
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100 TYRE| MR
IFGain:Low Atten: 30 dB peT|P
Mkr2 26.229 3 GHz
10 g8y Ref 20.00 dBm -40.625 dBm
100
0.00
-10.0 LEEL=UL |
200
-30.0
-40.0
High CH 00 e NS ]
. 0.0
Spurious e
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
UNCTION Wil
1 N f 24798 GHz 5.815 dBm
N f 26.229 3 GHz -40.625 dBm
3
4
5 £
6
7
8
9
10 N
11 -
< i, |
IMSG ISTATUS
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REPORT NO: 4789009800-E4V4 DATE: JUN 28, 2019
FCC ID: ASLSMN976B

11. RADIATED TEST RESULTS

11.1. LIMITS AND PROCEDURE

LIMITS

FCC 815.205 and §15.209

Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uVv/m) Measurement Distance (m)

0.009 — 0.490 2400/ F (kHz) 300
0.490 — 1.705 24000/ F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted
under other sections of this part, e.g. 88 15.231 and 15.241.
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REPORT NO: 4789009800-E4V4 DATE: JUN 28, 2019
FCC ID: ASLSMN976B

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz
and 150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 3 MHz for peak measurements and add duty cycle factor for average
measurements. (Restriced bandedge, Final detection of spurious harmonic emissions)Duty
cycle factor = 10 log (1/x). For this sample: For 1Mbps, DCF = 10log(1/0.604)=2.19 dB
(Spectrum Analyzer round it up to 2.19dB) and for 2Mbps, DCF = 10log(1/0.309)=5.10dB
(Spectrum Analyzer round it up to 5.10dB)

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 KHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in the 2.4 GHz band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The

EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9KHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open field test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results
that correlate with the one of tests made in an open field based on KDB 414788.
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REPORT NO: 4789009800-E4V4 DATE: JUN 28, 2019
FCC ID: ASLSMN976B

11.2. TRANSMITTER ABOVE 1 GHz

11.2.1. 1Mbps MODE

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

| _)‘]U, SUWON Lab Chamber 3 2819 Jun 7 13:45: 32
H i Restricted Bandedge
= Project Number:4789083888
LI T TN SOPE PO PSSRt FOPUPROTSPRPROUEOSPS SHSORSPRIPRUPUORIIPN SENSURIOPRIPISORS SR Cliant Samang
Corfig:EUT / AC Adpatar
; ; i i ; Mods :ELE BE_H 2482 1M
185 ; S S S i |Tested by:45574
95 ﬂ
[
o [ ’
T BE ........... \ ............
£ ‘
N
i I
S S S SN S -t
N (.
E 1
-~ -
3 65 | !
m
K = ‘
55 Avercge Eimit (dBuU¥m . J- |
i gl L Lk T 1
,,,,, 4 |
4 IJ Ll " o " i M
. " w SER—— ;
35
2.9 (ERREYS 415
Freguency (GHz)
o Y
Fun)a (BHz) [T Ref /Atin Dai-'uvg Hode Swap Pte  #5wps/Made Position Fn'gﬂ (GHz) REU/BY Ref/fttn DEUH/} Mode Sweap Pts fmpst'ﬂnis Position
1:2231-2.415 1Mi-6c)/ 3K 12415 PEK/LogPer—Uideo  BasesclAuto)  BOBE  HAXH 239 dege 138 41 TH-6cB) /M 1zn AUER/ Par R N Busec (. Gl il v 3
Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (dB) Corrected ‘Average Limit Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuv/m) (dB) (dB) (Degs) (cm)
(dBuv) (dBuUV/m)
1 *2.39 41.79 Pk 31.7 -234 0 50.09 - - 74 -23.91 239 138 H
2 *2.346 44.05 Pk 31.6 -234 0 52.25 - - 74 -21.75 239 138 H
3 *2.39 31.35 RMS 31.7 -23.4 2.19 41.84 54 -12.16 - - 239 138 H
4 *2.368 33.29 RMS 31.6 -23.4 2.19 43.68 54 -10.32 - - 239 138 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789009800-E4V4

FCC ID: ASLSMN976B

DATE: JUN 28, 2019

VERTICAL PEAK AND AVERAGE PLOT

12 UL SUWON Lok Chomber 3 2819 Jun 7 13:56: 26
i Restricted Bondedge
- Project Number:4789669880
115} Client:Sansung
Config:EUT / AC Adpoter
Mode BLE BE U 2482 1M
185 Tested by:45574
., L i - - A -t iibhekA i A, AN ———_ S8 ———.
5 es
.
5
= 75
3 1 S U SUSUOUUOOS UNUUUUUU OUUUUUUUOUU. SO ORI SOUU U SUUUS SO | SUUUN. 1 SO
2 65
- 1 Limit CdBulim -
55 - ] ¥
TRVPRIIN) i bt A AN I [IRTRY RPN SNEWP FNPET B . RN 1 PR AR OTPE TN
OO Pt RSP UUOPNUUR: SOSUROORISPUPRE SUSSRIOPHUOSOPRSUON SUSPRSUOROON SO é =
=
35
2.31 18, 5MHz / 2.415
Freguency (GHz)
forge (61 e Rek/ftin  Det/ivg Wiode - Fio Wopiicde Poitim | R (600 P Ref /At Dot/ ok o oo opicde Pt |
Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (dB) Corrected ‘Average Limit Margin ‘Peak Limit (dBuv/m) PK Margin ‘Azimuth Height Polarity
(GHD) Reading Reading (dBuvim) (@) (@) (egs) (em)
(dBuv) (dBuV/m)
1 *2.39 41.48 Pk 317 -23.4 0 49.78 74 -24.22 67 228 \4
2 *2.344 45.13 Pk 316 234 0 53.33 - - 74 2067 67 228 Vv
3 *2.39 31.68 RMS 317 234 2.19 22.17 54 1183 - - 67 228 Vv
4 *2.387 3318 RMS 317 234 2.19 23.67 54 1033 67 228 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 4789009800-E4V4 DATE: JUN 28, 2019
FCC ID: ASLSMN976B

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

1 )IJU_ SUWON Lab Chamber 3 2819 Jun 7 11:43:a@
Restricted Bandedge
Project Number:4789885E88
115 Client: Samsun
Canfig:EUT / AC Adpater
Made :ELE_BE_H_2488_IM
| NN N N R R S Tested by:45574
95 ffi.‘-
- Il
= 85 ’ | S SO SUUUURUUUUURRSUON BRSO
g i
¢ 1A
2 75 ! ‘ -----
S F
3 65 i \
% I : : { ‘ ‘ ‘
= | i imit CdB i i :
55 i LA eroge Lisit Cdb SO OSSOSO SOTOS OO OOOOS FOSTOTOOSSOOOOTS FRRRTSSOTRINE ST
it lyba bl gy L | 1 Nl bbbl i " o ol Ml il o L L ki JW
by v N b e mIAJt PTTFIRR A Mol A KPP TR e peTTeTY "
| | 4
45 i R TP We (A TP o AV PPN 4 o
35
2.46 ) ) 8. 3MHz7 2.563
Frequency (GHz)
Forga () FAU/IEN Ref/tin Dei/fvg fods S Fle  #o/fads  Fosition | Farge (1) REUIEY Rafittn  Det/avs Fode ) Fio  Fopsfose  Faition
V262,51 IHCGBIAN 11215 PEK/Loghue-llideo  Basecliuto) BB  HAMN 234 dege 187 62,5 HC-6e)/ i R/ Pur g CRH o i 1 dege 16
Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (dB) Corrected “Average Limit Margin ‘Peak Limit (dBuv/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuV/m) (dB) (dB) (Degs) (cm)
(dBUV) (dBuV/m)
1 2484 42.76 Pk 319 232 0 51.46 - » 74 2254 234 107 H
2 *2.495 45.25 Pk 319 232 0 53.95 - - 74 20,05 234 107 H
3 *2.484 31.69 RMS 319 232 2.19 42.58 54 1142 - - 234 107 H
4 2.556 33.22 RMS 32 23.1 2.19 2431 54 9.69 - - 234 107 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789009800-E4V4 DATE: JUN 28, 2019
FCC ID: ASLSMN976B

VERTICAL PEAK AND AVERAGE PLOT

| )‘]Ll, SUWON Lab Chamber 3 2819 Jum 7 1:53:32
Restricted Bandedge
Project Number:47890B3BBE
115 : “|Cliant : Samsung
Canfig:EUT / AC Adpater
Made :ELE_BE_U_2488_IM
) EN S SO A S S Tested by:45574
95
5 8BS
5
T
i
> T e rreeeeeeeeereeeeeeeeefeceecesssssssssssasedlose} st
E
3 - |
3 65 -
o
ero Limit Bul/
55 f 2
MWMW‘QM\J ‘A_E.;,d- o bl A A Wt i Al ot
45 S 3
= ; v
35
2.46 18 . 3MHz/ 2.563
Freguency (GHz)
Fongs (6t} R/ UBE Ref/Atin  Det/ivg fode Swasp Fie  ¥oups/Made  FPasition Forgs (D RE/U60 Ref/Attn  Dst/Avg Mode Sp Pt fopa/fose Fosition
Marker Frequency Meter Det 3117_00205959 104B[dB] DC Corr (dB) Corrected ‘Average Limit Margin ‘Peak Limit (dBuv/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuV/m) (dB) (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 *2.484 41.21 Pk 31.9 -23.2 0 49.91 - - 74 -24.09 97 102 N
2 2.503 45.07 Pk 32 -23.3 0 53.77 - - 74 -20.23 97 102 \4
3 *2.484 31.74 RMS 31.9 -23.2 2.19 42.63 54 -11.37 - 97 102 \4
4 2.551 33.24 RMS 32 23 2.19 2443 54 9.57 - - 97 102 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789009800-E4V4

FCC ID: ABLSMN976B

DATE: JUN 28, 2019

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

UL SULDON Lab Chomber 3 2819 Jun 7 B9:42:59
Rodiated Emissions 3-Meters
Froject Number:4789069800
168 Client:Somsung
Config:EUT / AC Adapter
Mode BLE_HARM 2482
9@l Tested by:45574
[S1EISES
T
t 7@
=}
N
£ em-
- Avg Limit [dBulU/m)
3 sa ,
> 50
< - .
JRT: o 3 o
g PR 3 M
kAN
384
za
1 16 18
Freguency (GHzJ
Ronge (6] E Ref/fttn  Dct/Avg Padz Secen Ptz dopsificde  Fosition | Range (G ERE] Ref/Atin  Oetifng Mode Succp Ptz feps/fodz  Fosition
13 WG/ 11215 PEAogfur-lido  18%heectiuto) 638 Ml B-368dege | 3:3-18 MC-6dE)/30k 6772 PERK/LcgPur-Uideo 1. dsacihuto) 16k MAKH 8-360egs. 15
UL SULDON Lab Chomber 3 2819 Jun 7 B9:42:59
Rodiated Emissions 3-Meters
Froject Number:4789069800
180 Client: Samsuni
Config:EUT / AC Adopter
Mode:BLE_HARM_2482
@ Tested by:45574
8@
i 78
¥
5 ~
> E‘B .....
T Avg Lim CclBul
3 55t O SO S S
15}
S
B, |
44 5 =) fa]
o =}
38
24
1 1 18
Freguency (GHzJ
Ronge (6itz] ETy Ref/Attn  Det/Avg Podz Secen Pis  SSpsificde  Fosition | Range (Gt FEWU Ref/Atin  Det/fng fode Sucp Pts  SSapsificde  Positio

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4789009800-E4V4 DATE: JUN 28, 2019
FCC ID: ASLSMN976B

LOW CHANNEL DATA
Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected "Avg Limit (dBUV/m) Margin Peak Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 *4.803 30.57 PK 34.2 -28.4 0 36.37 - - 74 -37.63 0-360 250 H
3 7.208 26.6 PK 35.8 -24.2 0 38.2 - - 74 -35.8 0-360 250 H
5 9.609 23.6 PK 37 -19.9 0 40.7 - - 74 -33.3 0-360 250 H
2 * 4.804 30.44 PK 34.2 -28.4 0 36.24 - - 74 -37.76 0-360 150 Vv
4 7.21 25.25 PK 35.8 -24.2 0 36.85 - - 74 -37.15 0-360 250 i
6 9.609 23.29 PK 37 -19.9 0 40.39 - - 74 -33.61 0-360 150 \

PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuVv/m).
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REPORT NO: 4789009800-E4V4

FCC ID: ABLSMN976B

DATE: JUN 28, 2019

MID CHANNEL HORIZONTAL

UL SULDON Lab Chomber 3 2819 Jun 7 g 18:a7
Rodiated Emissions 3-Meters
Project Number:4789889860
180 Climnt:Samsung
Config:EUT / AC Adapter
Mode BLE HARM 2448 1M
ag;-- Tested by:45574
BE-—
E
[
g
N
£ eo-
- vg Limit C(dBul
é sar-
S i
44 s e
| e
PRI
368
28
1 16 18
Freguency (GHz)
Rongs (Gttz) FBU/UEl Ref/Attn  Det/Avg Pads Swoon Ptz Wpaiods  Fosition | Range (G REW/UE Ref/Attn  Oet/fng Mode Suzop Pty #pa/fods  Fositio
13 W-EB)/8k 112715 PEAK/LocPur-Uideo 18BnsecCfuto) BED MM B-36Bdegs | 3:3-18 MC-6d8)/30k  BT/E PEFK/LcgPur-Video 1 dsecifuto) 16k MAMH 8-360degs. 15|
1 "BUL SUWON Lok Chomber 3 2819 Jun 7 g 1@.a7
Rediated Emissions 3-Meters
Project Number:4789889880
180 Climnt:Semsung
Config:EUT / AC Adapter
Mode BLE HARM 2448 1M
g Tested by:45574
BE-—
5§ 7a
7
©
S 5@k
2 Avg Linit [dBul
=
=] | OSSO SOOI SSOOOOOOPOOS- NSO SO
[V5)
S
8]
P17 —__ AR S N e
2 o
=
368
28
1 18 18
Freguency (GHz)
Ronge (6itz] FEU/B Ref/Attn  Dot/Avg Mods Swoon Pts  WSpoiliods  Fosition | Range (Git) REW/UB Rof/Attn Dot/fng Mode Sucp Pio ASompoflade Fosition |

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4789009800-E4V4 DATE: JUN 28, 2019
FCC ID: ASLSMN976B

MID CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GH2) Reading Reading (dBuv/m) (d8) (dBuV/m) (B) (Degs) (cm)
(dBuv) (dBuV/m)
1 4.883 30.56 PK 34.2 29.2 0 35.56 - - 74 -38.44 0-360 250 H
3 7.32 24.84 PK 35.8 23.7 0 36.94 74 37.06 0-360 150 H
5 9.759 23.25 PK 37.2 19.6 0 40.85 74 33.15 0-360 250 H
2 4.883 29.93 PK 34.2 29.2 0 34.93 74 39.07 0-360 150 \4
4 7.319 25.12 PK 35.8 23.7 0 37.22 74 36.78 0-360 250 \4
6 9.758 22.91 PK 37.2 19.6 0 40.51 74 33.49 0-360 150 \4

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).

Page 45 of 68

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4789009800-E4V4

FCC ID: ABLSMN976B

DATE: JUN 28, 2019

HIGH CHANNEL HORIZONTAL

“E‘UL SULDN Lab Chomber 3 2819 Jun 7 11:15:55
Rodiated Emissions 3-Meters
Project Number:4789889860
180 Climnt:Samsung
Config:EUT / AC Adapter
Mode BLE HARM 2488 1M
ag;-- Tested by:45574
BE-—
E
[
g
N
£ eo-
- y nit CaBul
é sar-
- el
A8 L
RS e
. 1 o e
A M
368
28
1 16 18
Freguency (GHz)
Rongs (Gttz) FBU/UEl Ref/Attn  Det/Avg Pads Swoon Ptz Wpaiods  Fosition | Range (G REW/UE Ref/Attn  Oet/fng Mode Suzop Pty #pa/fods  Fositio
13 W-EB)/8k 112715 PEAK/LocPur-Uideo 18BnsecCfuto) BED MM B-36Bdegs | 3:3-18 MC-6d8)/30k  BT/E PEFK/LcgPur-Video 1 dsecifuto) 16k MAMH 8-360degs. 25|
1"BUL SUWON Lok Chomber 3 2819 Jun 7 f1:15:55
Rediated Emissions 3-Meters
Project Number:4789889880
180 Climnt:Semsung
Config:EUT / AC Adapter
Mode BLE HARM 2488 1M
ag;-- Tested by:45574
BE-—
5§ 7a
7
©
S 5@k
2 vg Limit ColBul
=
=] | OO0 SOOI UOOOOOPOOS- RSOOSR SO
[V5)
S
ABkoicses b f =T it i
e o
&
368
28
1 18 18
Freguency (GHz)
Ronge (6itz] FEU/B Ref/Attn  Dot/Avg Mods Swoon Pts  WSpoiliods  Fosition | Range (Git) REW/UB Rof/Attn Dot/fng Mode Sucp Pio Sampoflade Fosition |

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4789009800-E4V4 DATE: JUN 28, 2019
FCC ID: ASLSMN976B

HIGH CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) Margin “Azimuth Height Polarity
(GH2) Reading Reading (dB) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *4.96 29.58 PK 34.2 -28.9 0 34.88 - - 74 -39.12 0-360 250 H
3 7.442 24.5 PK 35.8 23.5 0 36.8 - - 74 -37.2 0-360 150 H
5 9.921 21.88 PK 37.5 19.7 0 39.68 - - 74 34.32 0-360 250 H
2 4.96 29.47 PK 34.2 28.9 0 34.77 74 39.23 0-360 250 \
4 7.44 24.89 PK 35.8 23.4 0 37.29 74 36.71 0-360 150 \
6 9.922 21.75 PK 37.5 19.7 0 39.55 74 34.45 0-360 250 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 4789009800-E4V4

DATE: JUN 28, 2019
FCC ID: ASLSMN976B

11.2.2. 2Mbps MODE

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12 UL SULDON Lab Chomber 3 2819 Jun 7 148245
' Restricted Bondedge
- Project Number:4789889880
1150 : Client: Somsung
Config:EUT / AC Adpoter
Mods BLE_BE_H_24@2_2M
185 Tested by:45574
EL) il
! \\

T /A
£ 85 {4
: J
. [
T | 1
- | ‘\
£ il
> - {
3 BS54 i
w ! |
s fl i

col Avercge mit CcdlBu 5 N

a ] ’H :h

A5 i o) - = " / 7‘\

35}

2. 31 14 5MHz/ 2.415

Freguency (GHz)
Ronge (GHz) FEW/UBU Ref/Attn  Det/fAvg Mode Sweep Piz  #Saps/Mode  Position Range (GHz) L) Ref/Attn  Det/Bvg Hode Swesp t2  #Sepa/Mode  Position
12302415 NCEEVM 11215 PER/LogPu-Video Bescc(fute)  BRED  MAXK 239 dege | 1-2.41 M-BE)/M 11271 RiPir feg(RIS)  8n 1 jegs 138

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (dB) Corrected ‘Average Limit Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity
(GH2) Reading Reading (dBuV/m) (d8) (@8) (Degs) (cm)
(dBuv) (dBuv/m)
1 *2.39 41.62 Pk 317 -23.4 0 49.92 - - 74 -24.08 239 138 H
2 *2.384 44.67 Pk 317 -23.4 0 52.97 - - 74 -21.03 239 138 H
3 *2.39 32.18 RMS 317 -23.4 5.1 45.58 54 -8.42 - 239 138 H
4 *2.331 33.28 RMS 315 -23.3 5.1 46.58 54 7.42 239 138 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789009800-E4V4

FCC ID: ASLSMN976B

DATE: JUN 28, 2019

VERTICAL PEAK AND AVERAGE PLOT

12 UL SUWON Lok Chomber 3 2819 Jun 7 148825
i Restricted Bondedge
- Project Number:4789669880
115} Client:Sansung
Config:EUT # AC Adpater
Mode BLE_BE U 2482 2M
185 Tested by:45574
95
g a5
.
5
= 75
2 -
2 65
= ~oge Limit CdBuli/m -
55 \
A i bl Lo e JOPTH WP T al 4 i ot kbt o “1*,. bl 1‘-».%%\&.'&»\!&
s M " WA b * u ol : e :
45 2, syttt ety
35
2.31 18, 5MHz / 2.415
Freguency (GHz)
Ronge (6H) B Ref/ttn  Det/Avg Mode — Fis  Fopeifiode Position | Rangs (G XL Ref/fttn  Oct/fng fode Suer e poifode  Position
Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (dB) Corrected ‘Average Limit Margin ‘Peak Limit (dBuv/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuV/m) (@8) (@8) (Degs) (em)
(dBuv) (dBuVim)
1 *2.39 41.46 Pk 317 234 0 29.76 74 2424 67 228 Vv
2 *2372 44.91 Pk 316 234 0 53.11 - - 74 -20.89 67 228 Vv
3 *2.39 319 RMS 317 234 5.1 453 54 8.7 - - 67 228 Vv
4 *2.377 33.48 RMS 31.6 -23.4 5.1 46.78 54 -7.22 67 228 N

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789009800-E4V4
FCC ID: ASLSMN976B

DATE: JUN 28, 2019

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

CdBul)/m) Horizontal

UL SULON Lok Chomber 3

2819 Jun 7

Restricted Bondedge

Project Number:478966986R
Client:Samsung
Config:EUT / AC Adpoter
Mode:BLE_BE_H_2488_2M

Tested by:45574

Average Limit C(dBuU/m

R R 7

T Y NI P VY P ST

"

23 dege |

35
2.46 18, 3MHz/ 2.563
Freguency (GHz)
Ronge (GHz) FEWURU Ref/Atin  Det/Avg Mede Srema Pis  #apsiMede Pasition | Range (o) FEB Ref/Attn  Det/fug Mode P
1:2,46-2.563 IMi-68)/ 30 12715 PEALogPurVideo  Brsec(Puto)  BEEB  MAXH < é M-l H 1 1 R/Pur R

s #5eps/Mede  Position

Trace Markers

HORIZONTAL DATA

Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (dB) Corrected ‘Average Limit Margin Peak Limit (dBuV/im) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuV/m) (dB) (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 2.484 42.53 Pk 319 -23.2 0 51.23 74 -22.77 234 107 H
2 2.541 44.9 Pk 32 -23 0 53.9 - - 74 -20.1 234 107 H
3 2.484 32.46 RMS 31.9 -23.2 5.1 46.26 54 -7.74 - - 234 107 H
4 2.544 33.71 RMS 32 -23.2 5.1 47.61 54 -6.39 234 107 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection

Page 50 of 68

UL Korea, Ltd. Suwon Laboratory

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.

FORM ID: FCC_15C



REPORT NO: 4789009800-E4V4 DATE: JUN 28, 2019
FCC ID: ASLSMN976B

VERTICAL PEAK AND AVERAGE PLOT

12 UL SUWON Lok Chomber 3 2819 Jun 7 1538 2@
i i i i Restricted Bondedge
- Project Number:4789889808
115 ; Client:Sameung
Config:EUT / AC Adpater
i Mode :BLE_BE_U_2488_2M
185 ; Tested by 45574
95
] B85
v
5 __
= 75
3_‘) =
a8 b5
B H
; erage Limit CdBul/m : -
55 i f i = } =
i b st Ao Al .zf# b Al -w\paw»www»mmmmn—.mmw&h'wwdmuwm-u
| <
3 o i
4 R fuon o
35
2.46 18, 3MHz/ ' ' 2.563
Freguency (GHz)
Ronge (6= REW/UBU Fef/fttn  Det/fg Mode Sweep Pis  S5apsifode  Position | Ronge (G BB Ref/Attn  Det/fug Nede Sueep Pl Hoapafiode  Positiom |
Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (dB) Corrected Average Limit Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity’
(GHz) Reading Reading (dBuV/m) (dB) (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 2484 42.38 Pk 319 232 0 51.08 - - 74 2292 97 102 Vv
2 2.554 44.87 Pk 32 23 0 53.87 - - 74 2013 97 102 Vv
3 2484 3225 RMS 319 232 5.1 46.05 54 7.95 - - 97 102 Vv
4 2.505 33.45 RMS 32 -23.2 5.1 47.35 54 -6.65 - - 97 102 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789009800-E4V4
FCC ID: ABLSMN976B

DATE: JUN 28, 2019

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

UL SULDON Lab Chomber 3 2819 Jun 7 14:13:53
Rodiated Emissions 3-Meters
Project Number:4789889860
180 [ auing
Confi / AC Adopter
Mode _HARM_2482_2M
= Tested by:45574
8O-
©
c 78
g
N
£ eo-
- wg Limit [dBul
EEUS
s i o
= P o L
1 " .
L
368
28
1 16 18
Freguency (GHz)
Rongs (Gttz) FBU/UEl Ref/Attn  Det/Avg Pads Swoon Ptz Wpaiods  Fosition | Range (G REW/UE Ref/Attn  Oet/fng Mode Suzop Pty #pa/fods  Fositio
13 W-EB)/8k 112715 PEAK/LocPur-Uideo 18BnsecCfuto) BED MM B-36Bdegs | 3:3-18 MC-6d8)/30k  BT/E PEFK/LcgPur-Video 1 dsecifuto) 16k MAMH 8-360degs. 25|
UL SULDON Lab Chomber 3 2819 Jun 7 14:13:53
Rodiated Emissions 3-Meters
Project Number:4789889860
180 Climnt:Samsung
Config:EUT / AC Adapter
Mode:BLE_HARM 2482 2M
agl-- Tested by:45574
BE-—
5§ 7a
7
©
S 5@k
= wg Limit CclBul
=
=] | OSSO SONOTOOOU SOSSPOOOSOPOOS- NSO SR
[V5)
S
AB i : a N wsibibeediie SR
S o
368
28
1 18 18
Freguency (GHz)
Ronge (6itz] FEU/B Ref/Attn  Dot/Avg Mods Swoon Pts  WSpoiliods  Fosition | Range (Git) REW/UB Rof/Attn Dot/fng Mode Sucp Pts  #Sapefiods  FPosition |

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor

which was at least 20dB below the specification limit.

Page 52 of 68

UL Korea, Ltd. Suwon Laboratory

FORM ID: FCC_15C

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4789009800-E4V4 DATE: JUN 28, 2019
FCC ID: ASLSMN976B

LOW CHANNEL DATA
Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected "Avg Limit (dBUV/m) Margin Peak Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 *4.797 29.94 PK 34.2 -28.4 0 35.74 - - 74 -38.26 0-360 250 H
3 7.212 25.54 PK 35.8 -24.1 0 37.24 - - 74 -36.76 0-360 150 H
5 9.607 23.5 PK 37 -20 0 40.5 - - 74 -33.5 0-360 150 H
2 *4.802 29.58 PK 34.2 -28.4 0 35.38 - - 74 -38.62 0-360 150 Vv
4 7.209 25.2 PK 35.8 -24.2 0 36.8 - - 74 -37.2 0-360 150 i
6 9.609 22.92 PK 37 -19.9 0 40.02 - - 74 -33.98 0-360 150 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 4789009800-E4V4
FCC ID: ABLSMN976B

DATE: JUN 28, 2019

MID CHANNEL HORIZON

TAL

“E‘UL SULDN Lab Chomber 3 2819 Jun 7 14:32:15
Rodiated Emissions 3-Meters
Project Number:4789889860
180 Climnt:Samsung
Config:EUT / AC Adapter
Mode BLE HARM 2448 2M
g Tested by:45574
BE-—
E
[
g
N
£ eo-
- vg Limit C(dBul
EEUS
% ) Lt
40 i et
A
o g o
368
28
1 16 18
Freguency (GHz)
Rongs (Gttz) FBU/UEl Ref/Attn  Det/Avg Pads Swoon Ptz Wpaiods  Fosition | Range (G REW/UE Ref/Attn  Oet/fng Mode Suzop Pty #pa/fods  Fositio
13 W-EB)/8k 112715 PEAK/LocPur-Uideo 18BnsecCfuto) BED MM B-36Bdegs | 3:3-18 MC-6d8)/30k  BT/E PEFK/LcgPur-Video 1 dsecifuto) 16k MAMH 8-360degs. 25|
1"BUL SUWON Lok Chomber 3 2819 Jun 7 f4:32:15
Rediated Emissions 3-Meters
H Project Number:4789889880
180 ! Climnt:Semsung
i Config:EUT / AC Adapter
Mode BLE HARM 2448 2M
ag;-- Tested by:45574
BE-—
5§ 7a
7
©
S 5@k
= A nit (dBul
=
=] | OSSO SOOI SSOOOOOOPOOS- NSO SO
[V5)
S
=]
1| I L y a ETER - Laal vl el —
2 =
L)
368
28
1 18 18
Freguency (GHz)
Ronge (6itz] FEU/B Ref/Attn  Dot/Avg Mods Swoon Pts  WSpoiliods  Fosition | Range (Git) REW/UB Rof/Attn Dot/fng Mode Sue Pts #5wpe/fiods  Fosition

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor

which was at least 20dB below the specification limit.
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REPORT NO: 4789009800-E4V4 DATE: JUN 28, 2019
FCC ID: ASLSMN976B

MID CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected ‘Avg Limit (dBuv/m) Margin Peak Limit (dBuV/m) Margin “Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (Degs) (m)
(dBuVv) (dBuV/m)
1 *4.879 30.97 PK 34.2 -29.1 0 36.07 - - 74 -37.93 0-360 150 H
3 *7.321 24.74 PK 35.8 -23.7 0 36.84 - - 74 -37.16 0-360 250 H
5 9.761 23.08 PK 37.2 -19.5 0 40.78 - - 74 -33.22 0-360 150 H
2 *4.88 29.81 PK 34.2 -29.1 0 34.91 - - 74 -39.09 0-360 150 \
4 *7.32 24.68 PK 35.8 -23.7 0 36.78 - - 74 -37.22 0-360 150 vV
6 9.759 22.75 PK 37.2 -19.6 0 40.35 - - 74 -33.65 0-360 250 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 4789009800-E4V4
FCC ID: ABLSMN976B

DATE: JUN 28, 2019

HIGH CHANNEL HORIZONTAL

BUL SULDN Lab Chomber 3 2819 Jun 7 1588 34
Rodiated Emissions 3-Meters
Froject Number:4789069800
188 Client: Semsung
Config:EUT / AC Adopter
Mode : BLE_HARM_2489_cM
@ Tested by:45574
80
E
t 78
=}
-
£ em-
- fvg Limit (cBul
3 sa-
3 56
K] il |
4BW | | oo g
Mk A T, e ’ i
30}
26
1 16 18
Freguency (GHzJ
Ronge () FEWUEU Fef/fttn  Det/fvg Fode Sicen Fis Fopsiicds Fasltiom | Fangs () ERE] Ref/fetn  Uet/fig fide Seeee Ptz Topsifode Position
1-3 Ni-6dE 112415 PEAK \LogPur-Ui dao B%nsac(Auto) 6BOB  MAXH B-368degs 3 18 M(-idfi ar/a PERK/LogPwr-Uiden 1. dsec(futol 16k MAxH B-368degs 15
1,‘BUL SUWON Lok Chomber 3 2819 Jun 7 1588 34
Rodiated Emissions 3-Meters
Project Number:4789869888
168 Client: Semsung
Config:EUT / AC Adopter
Mode : BLE_HARM_2489_cM
@ Tested by:45574
80
i 78
¥
EI.
> DB .....
2 Avg Limit CoBul
T | OSSOSO OOOsoOsOO OO SRUOS OSSNSO OSSOSO OSSR OTOPSTSRTSRRRNS SRR
15}
K
=
48 . 4 S
I=! o
o
3@
26
1 18 18
Freguency (GHzJ
Fonge (6] TR Ref/Ritn  Det/Aug Mode Sween Pis  #opeiliode FPosition | Fange (G FEEU Ref/Attn Oet/fug fiode Seeen Pto fspafode  Positio

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4789009800-E4V4 DATE: JUN 28, 2019
FCC ID: ASLSMN976B

HIGH CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) Margin “Azimuth Height Polarity
(GH2) Reading Reading (dB) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 * 4.965 30.13 PK 34.2 -28.8 0 35.53 - - 74 -38.47 0-360 250 H
3 *7.446 25.05 PK 35.8 -23.5 0 37.35 - - 74 36.65 0-360 250 H
5 9.92 21.89 PK 37.5 -19.7 0 39.69 74 34.31 0-360 250 H
2 * 4.966 29.91 PK 34.2 -28.8 0 35.31 74 38.69 0-360 250 \
4 *7.444 24.83 PK 35.8 -23.4 0 37.23 74 36.77 0-360 250 \
6 9.922 22.38 PK 37.5 -19.7 0 40.18 74 33.82 0-360 250 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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11.3.

WORST-CASE BELOW 1 GHz

SPURIOUS EMISSIONS 30 TO 1000 MHz (2Mbps)

HORIZONTAL PLOT

IijL SUWON Lab Chamber | 2819 Jun 14 18:42:59
Radioted Emissions - 3 Meters
Project Number: 4789089880
B85 Client:Somsun,
Config:EUT / AC Adapter
Mode :Be low_1GHz_BLE. 2M
4 T T -| Tested by 45585
65
E
NN {1 OO0 00000000 066600500000 0 0 006U O SRR SR .|
]
u
L
£ 45 OPFR- i T TG
¢
5 35
@
4]
25 1 3
M, RN S M il
1 5] Mo W"\J 'h"
£
5
3d - - (L = - - ELE
Freguency (MHz)
Fnr\{ [ REUABU Ref/fttn  Det/fvg Mode Sueap Pis |§.Pﬂfﬂrdr\ Position Rarge (Hz) RBMUBY Ref/fttn  Detifivg Mode Swmap Pty $upaMode  Position
1:30-1608 120 (-60)/ 308k |87/18  PEAK/LogPer-Uidso  I6Gmsectfutal 1Bk WAXH B-360degs H
IijL SUWON Lab Chamber | 2819 Jun 14 18:42:59
; Radioted Emissiaons - 3 Meters
| |Project Number: 4789889820
85 {|Client: Somsuni
i |Corfig:EUT / AC Adopter
| |Mode :Be low_1GHz_BLE. 2M
e T T & Tested by 45585
65
@ 0. 00 0 S N S -
o
L
i
- 45 OPFR- i T TG
g
~
33
2 35
3
25 2
#ha y ]
AT AT
15 :
E
5
38 - - L - - - L
Frequency (MHz)
Fonge (Fz) FEUAUBU Ref/fttn  Det/ivg Mock Sunap Fia  $opa/fode  Fosition Rarge (H2) ] Ref/fttn  Dat/ivg Mode Susap Fis dups/fiods  Position
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BELOW 1 GHz TABLE

Trace Markers

Marker Frequency Meter Det VULB9163_750 Below_1G[dB] Corrected QPkK Limit Margin Azimuth Height Polarity
(MHz) Reading Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuv) (dBuVv/m)
1 79.179 38.86 Pk 12.6 -30 21.46 40 -18.54 0-360 200 H
3 98.967 36.36 Pk 17.8 -29.7 24.46 43.52 -19.06 0-360 300 H
5 180.059 36.7 Pk 15.6 -28.7 23.6 43.52 -19.92 0-360 200 H
2 79.955 40.94 Pk 12.6 -30 23.54 40 -16.46 0-360 100 \%
4 98.967 33.58 Pk 17.8 -29.7 21.68 43.52 -21.84 0-360 100 \%
6 177.343 33.56 Pk 15.2 -28.8 19.96 43.52 -23.56 0-360 100 \%

Pk - Peak detector
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12. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

Frequency of Emission (MHz) Conducted Limit (dBuV)
uasi-peak Average
0.15-0.5 B to 56 56 to 46
0.5-5 Rl 46
5-30 Gl S0
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.
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RESULTS

WORST EMISSIONS (2Mbps)

LINE 1 PLOT
| gt SUWON Leb AC Shisld Room 38 Moy 2B19  17:18:87
i Conducted RFI Usltoge
% N S Froiect, to: 765005900
Config:EUT / AC Adapter
Mocle : AC_L ine_BLE
2a Test by:45585
2| S OO NS 0 S S0 SO0 S SN S S SO SO
S -
[ [
H [=15] = e CFR™ 470 FCC RART i oF
i .
; :—\@ ....................................
o
3 ap
[ia}
S 5 7
30 =T ”.
wx”‘r*\,‘
f |
2ol - -" | I
26y AT WYP "“ul‘.l W \r W Tqm ulﬂﬁ\\ﬂ
18
15 1 38
Freguency (MHz)
Farge (W) BTG Ref/fttn  Det/fg Hode Seamp Pis “Fopaltode Labal [T LB Ref/fttn  Det/Avg Node Semep Pis  Hps/fode Lobel
LINE 1 RESULTS
Trace Markers
Range 1: Phase L1 .15 - 30MHz
Marker Frequency Meter Det ENV216_10183 CABLELOSS(dB) Corrected CFR 47 FCC Margin CFR 47 FCC Margin
(MHz) Reading 6_With ex- Reading PART 15 Class B (dB) PART 15 Class B (dB)
(dBuv) cord_L1 (dB(uVolts)) QP AV
1 477 27.91 Pk 9.9 2 38.01 56.39 -18.38 - -
2 477 18.26 Av 9.9 2 28.36 - - 46.39 -18.03
3 1.194 21.23 Pk 9.8 3 31.33 56 -24.67 - -
4 1.191 9.88 Av 9.8 3 19.98 - - 46 -26.02
5 2.028 21.51 Pk 9.8 3 31.61 56 -24.39 - -
6 2.028 11.12 Av 9.8 3 21.22 - - 46 -24.78
7 2.769 21.67 Pk 10 3 31.97 56 -24.03 - -
8 2.766 9.98 Av 10 3 20.28 - - 46 -25.72
9 17.385 25.86 Pk 10.3 4 36.56 60 -23.44 - -
10 17.385 14.26 Av 10.3 4 24.96 - - 50 -25.04
11 18.792 25.26 Pk 10.4 4 36.06 60 -23.94 - -
12 18.792 12.71 Av 10.4 4 23.51 50 -26.49
Pk - Peak detector
Av - Average detection
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gt SULON Lok AC Shield Reon 38 Moy 2819 17:18:87
Conducted RFI Uoltage
Project No:4789809800
58 |Client Nome:Semsung
Config:EUT / AC Adapter
Mode : AC_Line BLE
80 | Test by:45585
2| P SRS USSR PPN SO SN SHUS SO
=z -
H]
5 6B O AR T e
S
= | e NNl Al D . Eth
3
K A
E T
T AR Y IV
o W |I il !
K] Wl [Vl |
- / JJ.' r”"f‘"y'! “
38 e T I
280
S L»ﬁhﬁﬁh Jﬂﬁk*»m
V\v |
19 : W
=
Frequency (MHz)
Fange (Hx) FEUR Ref/fttn  Dat/fug Hede Gemep Pis  #opaificde Labal Fonge (M FELUE Ref/Rttn  Det/fvg Node Semep Pis  Hpalfode Lobel ‘
2:.15-30 G [ ~6B) /- arna P/ 1808Bus./ 3Ktz 9958 ART] Fhass N

LINE 2 RESULTS

Trace Markers

Range 2: Phase N .15 - 30MHz

Marker Frequency Meter Det ENV216_10183  CABLELOSS(dB) Corrected CFR 47 FCC Margin CFR 47 FCC Margin
(MHz) Reading 6_With ex- Reading PART 15 Class B (dB) PART 15 Class B (dB)
(dBuv) cord_N (dB(uVolts)) QP AV

13 .507 29.74 Pk 9.9 2 39.84 56 -16.16 - -
14 .507 16.84 Av 9.9 2 26.94 - - 46 -19.06
15 1.218 16.58 Pk 9.8 3 26.68 56 -29.32 - -
16 1.236 6.62 Av 9.8 3 16.72 - - 46 -29.28
17 2.025 15.87 Pk 9.7 3 25.87 56 -30.13 - -
18 2.001 7.73 Av 9.7 3 17.73 - 46 -28.27
19 2.775 15.7 Pk 9.7 3 25.7 56 -30.3 - -
20 2.778 8.27 Av 9.7 3 18.27 - - 46 -27.73
21 17.364 12.53 Pk 10.4 4 23.33 60 -36.67 - -
22 17.37 4.35 Av 10.4 4 15.15 - - 50 -34.85
23 17.982 22.46 Pk 10.4 4 33.26 60 -26.74 - -
24 17.985 13.25 Av 10.4 4 24.05 50 -25.95

Pk - Peak detector
Av - Average detection
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